NEW MEXICO
ENVIRONMENT DEPARTMENT

Harold Runnels Building
1190 South St. Francis Drive (87505)
P.O. Box 5469, Santa Fe, New Mexico 87502-5469

SUSANA MARTINEZ Phone (505) 827-2900 Fax (505) 827-2965 RYAN FLYNN
Governor WWw.env.nm.gov Cabinet Secretary
JOHN A. SANCHEZ BUTCH TONGATE
Lieutenant Governor Deputy Secretary

CERTIFIED MAIL - RETURN RECEIPT REQUESTED

April 25, 2016

Shannon Jones, Director
Wastewater Management Division
City of Santa Fe

73 Paseo Real

Santa Fe, NM 87507

RE: Discharge Permit Renewal, DP-289, City of Santa Fe Wastewater Treatment
Facility

Dear Mr. Jones:

The New Mexico Environment Department (NMED) issues the enclosed Discharge Permit
Renewal, DP-289, to The City of Santa Fe (permittee) pursuant to the New Mexico Water
[...]
for the purpose of evaluating compliance with this Discharge Permit and the WQCC
regulations.

Nothing in this Discharge Permit shall be construed as limiting in any way the inspection
and entry authority of NMED under the WQA, the WQCC Regulations, or any other
local, state or federal regulations.




City of Santa Fe WWTF, DP-289
April 25, 2016
Page 19 of 22

#

Terms and Conditions

[Subsection D 0£20.6.2.3107 NMAC, NMSA 1978, §§ 74-6-9.B and 74-6-9.E]

36.

DUTY to PROVIDE INFORMATION - The permittee shall, upon NMED’s request,
allow for NMED’s inspection/duplication of records required by this Discharge Permit
and/or furnish to NMED copies of such records.

[Subsection D 0f 20.6.2.3107 NMAC]

37.

MODIFICATIONS and/or AMENDMENTS - In the event the permittee proposes a
change to the facility or the facility’s discharge that would result in a change in the
volume discharged; the location of the discharge; or in the amount or character of water
contaminants received, treated or discharged by the facility, the permittee shall notify
NMED prior to implementing such changes. The permittee shall obtain approval (which
may require modification of this Discharge Permit) by NMED prior to implementing
such changes.

[Subsection C 0f 20.6.2.3107 NMAC, Subsections E and G 0f20.6.2.3109 NMAC]

38.

PLANS and SPECIFICATIONS - In the event the permittee is proposing to construct a
wastewater system or change a process unit of an existing system such that the quantity
or quality of the discharge will change substantially from that authorized by this
Discharge Permit, the permittee shall submit construction plans and specifications to
NMED for the proposed system or process unit prior to the commencement of
construction.

In the event the permittee implements changes to the wastewater system authorized by
this Discharge Permit that result in only a minor effect on the character of the discharge,
the permittee shall report such changes (including the submission of record drawings,
where applicable) as of January 1 and June 30 of each year to NMED.

[Subsections A and C of 20.6.2.1202 NMAC, NMSA 1978, §§ 61-23-1 through 61-23-
32]

39.

CIVIL PENALTIES - Any violation of the requirements and conditions of this
Discharge Permit, including any failure to allow NMED staff to enter and inspect records
or facilities, or any refusal or failure to provide NMED with records or information, may
subject the permittee to a civil enforcement action. Pursuant to WQA 74-6-10(A) and
(B), such action may include a compliance order requiring compliance immediately or in
a specified time, assessing a civil penalty, modifying or terminating the Discharge
Permit, or any combination of the foregoing; or an action in district court seeking
injunctive relief, civil penalties, or both. Pursuant to WQA 74-6-10(C) and 74-6-10.1,
civil penalties of up to $15,000 per day of noncompliance may be assessed for each
violation of the WQA 74-6-5, the WQCC Regulations, or this Discharge Permit, and
civil penalties of up to $10,000 per day of noncompliance may be assessed for each




City of Santa Fe WWTF, DP-289
April 25,2016

Page 20 of 22

#

Terms and Conditions

violation of any other provision of the WQA, or any regulation, standard, or order
adopted pursuant to such other provision. In any action to enforce this Discharge Permit,
the permittee waives any objection to the admissibility as evidence of any data generated
pursuant to this Discharge Permit.

[20.6.2.1220 NMAC, NMSA 1978, §§ 74-6-10 and 74-6-10.1]

40.

CRIMINAL PENALTIES — No person shall:

o make any false material statement, representation, certification or omission of
material fact in an application, record, report, plan or other document filed,
submitted or required to be maintained under the WQA,;

o falsify, tamper with or render inaccurate any monitoring device, method or record
required to be maintained under the WQA; or

o fail to monitor, sample or report as required by a permit issued pursuant to a state
or federal law or regulation.

Any person who knowingly violates or knowingly causes or allows another person to
violate the requirements of this condition is guilty of a fourth degree felony and shall be
sentenced in accordance with the provisions of NMSA 1978, § 31-18-15. Any person
who is convicted of a second or subsequent violation of the requirements of this
condition is guilty of a third degree felony and shall be sentenced in accordance with the
provisions of NMSA 1978, § 31-18-15. Any person who knowingly violates the
requirements of this condition or knowingly causes another person to violate the
requirements of this condition and thereby causes a substantial adverse environmental
impact is guilty of a third degree felony and shall be sentenced in accordance with the
provisions of NMSA 1978, § 31-18-15. Any person who knowingly violates the
requirements of this condition and knows at the time of the violation that he is creating a
substantial danger of death or serious bodily injury to any other person is guilty of a
second degree felony and shall be sentenced in accordance with the provisions of NMSA
1978, § 31-18-15.

[20.6.2.1220 NMAC, NMSA 1978, §§ 74-6-10.2.A through 74-6-10.2.F]

41.

COMPLIANCE with OTHER LAWS - Nothing in this Discharge Permit shall be
construed in any way as relieving the permittee of the obligation to comply with all
applicable federal, state, and local laws, regulations, permits or orders.

[NMSA 1978, § 74-6-5.L]

42.

RIGHT to APPEAL - The permittee may file a petition for review before the WQCC on
this Discharge Permit. Such petition shall be in writing to the WQCC within thirty days
of the receipt of postal notice of this Discharge Permit and shall include a statement of
the issues to be raised and the relief sought. Unless a timely petition for review is made,
the decision of NMED shall be final and not subject to judicial review.




City of Santa Fe WWTF, DP-289
April 25, 2016
Page 21 of 22

#

Terms and Conditions

[20.6.2.3112 NMAC, NMSA 1978, § 74-6-5.0]

43.

TRANSFER of DISCHARGE PERMIT - Prior to the transfer of any ownership, control,
or possession of this facility or any portion thereof, the permittee shall:
e notify the proposed transferee in writing of the existence of this Discharge
Permit;
¢ include a copy of this Discharge Permit with the notice; and
deliver or send by certified mail to NMED a copy of the notification and proof
that such notification has been received by the proposed transferee.

Until both ownership and possession of the facility have been transferred to the
transferee, the permittee shall continue to be responsible for any discharge from the
facility.

[20.6.2.3111 NMAC]

44,

PERMIT FEES - Payment of permit fees is due at the time of Discharge Permit approval.
Permit fees shall be paid in a single payment or shall be paid in equal installments on a
yearly basis over the term of the Discharge Permit. Single payments shall be remitted to
NMED no later than 30 days after the Discharge Permit effective date. Initial
installment payments shall be remitted to NMED no later than 30 days after the
Discharge Permit effective date; subsequent installment payments shall be remitted to
NMED no later than the anniversary of the Discharge Permit effective date.

Permit fees are associated with issuance of this Discharge Permit. Nothing in this
Discharge Permit shall be construed as relieving the permittee of the obligation to pay all
permit fees assessed by NMED. A permittee that ceases discharging or does not
commence discharging from the facility during the term of the Discharge Permit shall
pay all permit fees assessed by NMED. An approved Discharge Permit shall be
suspended or terminated if the facility fails to remit an installment payment by its due
date.

[Subsection F 0f 20.6.2.3114 NMAC, NMSA 1978, § 74-6-5.K]




City of Santa Fe WWTF, DP-289

April 25, 2016

Page 22 of 22

V. PERMIT TERM & SIGNATURE

EFFECTIVE DATE: April 25,2016
TERM ENDS: April 24, 2021

[Subsection H 0f 20.6.2.3109 NMAC, NMSA 1978, § 74-6-5.1]

MICHELLE HUNTER
Chief, d Water Quality Bureau
New Mexico Environment Department



New Mexico Environment Department Ground Water Quality Bureau
Discharge Permit Summary

Facility Information

Facility Name
Discharge Permit Number

City of Santa Fe Wastewater Treatment Facility
DP-289

Shannon Jones, Director

City of Santa Fe Wastewater Management Division
73 Paseo Real

Santa Fe, NM 87507

(505) 955-4650

Legally Responsible Party

Treatment, Disposal and Site Information

Primary Waste Type Domestic
Facility Type MUNI-Wastewater
Treatment Methods
Treatment Type Designation Description & Comments
Headworks HW Reinforced concrete — 61,200 gallons
Primary Clarification PC Reinforced concrete — 1,161,200 gallons
Bio Selectors BioS Reinforced concrete — 1,240,000 gallons
Aeration Basin AB Reinforced concrete — 5,600,000 gallons
Final Clarification (old and new) FC Reinforced concrete — 3,000,000 gallons
Sand Filters and 3 disc filters SF Reinforced concrete — 6272 square feet
UV Disinfection Building Uv Reinforced concrete — 23,427 gallons
Reinforced Concrete, metal covers, 1
Anaerobic Digesters (old and new) E.-Dig., W.-Dig. fixed, 1 floating - E.-Dig. 417,601
gallons, W.-Dig. 435,169 gallons
Outfall re-aeration Unit QOutfall Reinf(?rced concrete - 102,046 gallons
capacity
Dissolved Air Floatation Units (old and DAF .New, DAF g;ﬁ?;i:ﬁ:gg;g;;g;ﬁ;82’89’37623
new) Existing .
gallons capacity.
Sludge Composting Facility SCF ﬁ;‘;‘&ggf;fggﬁg‘}ge metal sides and
Sludge High Lime Treatment Unit SHLTU Reinforced concrete - 43,088 gallons
capacity
Discharge Locations
Discharge Type Designation Description & Comments
Watercourse Santa Fe River Outfall | NPDES Permit No. NM0022292
Land Application Treatment plant Wash, process, and irrigation uses
Land Application Temporary use — Temporary and/or as needed uses in and around Santa Fe for
Stand-pipe delivery construction, dust control, wildlife watering, and flood irrigation of
non-food crops
Land Application MRC SF Municipal Recreation Complex — Aesthetics, ponds, and 130
acres of irrigation.
Transfer Transfers-other Transfers of reclaimed wastewater to the following facilities
Discharge Permits permitted by NMED:
e up to 1,500,000 gpd to Las Campanas Limited

DP-289, City of Santa Fe WWTP

Page 1 of 2




New Mexico Environment Department Ground Water Quality Bureau
Discharge Permit Summary

Partnership, DP-944;
¢ Up to 10,000 gpd for ornamental impoundments and
irrigation at the New Mexico Game and Fish
Headquarters, DP-1254;
up to 700,000 gpd to Santa Fe Country Club, DP-1407,;
up to 500,000 gpd to Caja del Rio Landfill, DP-1120;
up to 416,200 gpd to Santa Fe Downs, DP-265;
up to 400,000 gpd to Grand Prix Santa Fe, LLC, DP-78;
up to 16,000 gpd to Cerrito Pelado Scoria Mine, DP-
1576;
e upto210,000 gpdto SWAN Park Santa Fe DP-1824;
and
e  to other entities that are permitted by NMED to discharge
reclaimed wastewater.

Ground Water Monitoring Locations

Type Designation Description & Comments
Located approximately 240 ft. west of the WWTF outfall and
I along the discharge channel to the Santa Fe River and
Monitoring Well MW-4A intended to be located hydrologically downgradient of the
outfall

Depth-to-Ground Water
Total Dissolved Solids (TDS)

120 - 300 feet
250 mg/L

Application Received

Public Notice Published
Discharge Permit Issued
Discharge Permit Expires
Permitted Discharge Volume

Permit Information

September 12, 2014
March 4, 2016

April 25, 2016

April 24, 2021

13,000,000 gallons per day

Mailing Address

GWQB Telephone Number
NMED Lead Staff

Lead Staff Telephone Number
Lead Staff Email

DP-289, City of Santa Fe WWTP

NMED Contact Information

Ground Water Quality Bureau
P.O. Box 5469
Santa Fe, New Mexico 87502-5469

(505) 827-2900
Russell A. Isaac

(505) 827-2978
russell.isaac@state.nm.us

Page 2 of 2




NEW MEXICO ENVIRONMENT DEPARTMENT
GROUND WATER QUALITY BUREAU
MONITORING WELL CONSTRUCTION AND ABANDONMENT GUIDELINES

Purpose: These guidelines identify minimum construction and abandonment details for installation of
water table monitoring wells under ground water Discharge Permits issued by the NMED’s Ground Water
Quality Bureau (GWQB) and Abatement Plans approved by the GWQB. Proposed locations of
monitoring wells required under Discharge Permits and Abatement Plans and requests to use alternate
installation and/or construction methods for water table monitoring wells or other types of monitoring
wells (e.g., deep monitoring wells for delineation of vertical extent of contaminants) must be submitted to
the GWQB for approval prior to drilling and construction.

General Drilling Specifications:

1.

All well drilling activities must be performed by an individual with a current and valid well driller
license issued by the State of New Mexico in accordance with 19.27.4 NMAC. Use of drillers with
environmental well drilling experience and expertise is highly recommended.

Drilling methods that allow for accurate determinations of water table locations must be employed.
All drill bits, drill rods, and down-hole tools must be thoroughly cleaned immediately prior to the start
of drilling. The borehole diameter must be drilled a minimum of 4 inches larger than the casing
diameter to allow for the emplacement of sand and sealant.

. After completion, the well should be allowed to stabilize for a minimum of 12 hours before

development is initiated.
The well must be developed so that formation water flows freely through the screen and is not turbid,
and all sediment and drilling disturbances are removed from the well.

Well Specifications (see attached monitoring well schematic):

5. Schedule 40 (or heavier) polyvinyl chloride (PVC) pipe, stainless steel pipe, carbon steel pipe, or pipe

of an alternate appropriate material that has been approved for use by NMED must be used as casing.
The casing must have an inside diameter not less than 2 inches. The casing material selected for use
must be compatible with the anticipated chemistry of the ground water and appropriate for the
contaminants of interest at the facility. The casing material and thickness selected for use must have
sufficient collapse strength to withstand the pressure exerted by grouts used as annular seals and
thermal properties sufficient to withstand the heat generated by the hydration of cement-based grouts.
Casing sections may be joined using welded, threaded, or mechanically locking joints; the method
selected must provide sufficient joint strength for the specific well installation. The casing must
extend from the top of the screen to at least one foot above ground surface. The top of the casing
must be fitted with a removable cap, and the exposed casing must be protected by a locking steel well
shroud. The shroud must be large enough in diameter to allow easy access for removal of the cap.
Alternatively, monitoring wells may be completed below grade. In this case, the casing must extend
from the top of the screen fo 6 to 12 inches below the ground surface; the monitoring wells must be
sealed with locking, expandable well plugs; a flush-mount, watertight well vault that is rated to
withstand traffic loads must be emplaced around the wellhead; and the cover must be secured with at
least one bolt. The vault cover must indicate that the wellhead of a monitoring well is contained
within the vault.

A 20-foot section (maximum) of continuous-slot, machine slotted, or other manufactured PVC or
stainless steel well screen or well screen of an alternate appropriate material that has been approved
for use by NMED must be installed across the water table. Screens created by cutting slots into solid
casing with saws or other tools must not be used. The screen material selected for use must be
compatible with the anticipated chemistry of the ground water and appropriate for the contaminants
of interest at the facility. Screen sections may be joined using welded, threaded, or mechanically

Monitoring Well Guidelines
Revision 1.1, March 2011